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Clinical diagnosis (irrespective of CD4" count)
WHO clinical stage 3 and 4

Other severe HIV-related disorders, e.g.:*
o immune thrombocytopenia
o thrombotic thrombocytopenic purpura
« polymyositis
 lymphocytic interstitial pneumonitis

Non HIV-related disorders:*
« malignancies (excluding localised
malignancies)
 hepatitis B co-infection®
 hepatitis C co-infection

Any condition requiring long-term
immunosuppressive therapy

ART recommended

ART recommended

ART recommended

ART recommended



CD4" counts
<350 cells/pL ART recommended

350 - 500 cells/uL (two counts in this range) ART recommended if patient is ready
and motivated to start

>500 cells/pL Defer ART

HIV-infected partner in serodiscordant

relationship
Regardless of CD4* count or clinical Offer ART and discuss safe sex
diagnoses (discussion should ideally involv

partners)
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No first generation
NNRTIs

Pl/r with broadest
resistance profile

S
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Other drugs
eg RAL, ETR

No double
boosted p|s

Role of Mvc?
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CrCl (mL/min)*

Haemodialysis Peritoneal
Drug 10 - 50 <10 (dose after dialysis) dialysis
TDF AVOID AVOID 300 mg once weekly Unknown
ABC Unchanged Unchanged Unchanged Unchanged
3TC 150 mg daily 50 mg daily" 50 mg first dose and 50 mg first
thereafter 25 mg dose and
daily* thereafter
25 mg daily!
AZT Unchanged 300 mg daily 300 mg daily 300 mg daily
d4T 15 mg 15 mg daily 15 mg daily Unknown
12-hourly
ddI >60 kg body  >60 kg body >60 kg body weight: >60 kg body
weight: weight: 125 mg daily weight:
200 mg daily 125 mg daily <60 kg body weight: 125 mg daily
<60 kg body <60 kg body 75 mg daily <60 kg body
weight: weight: weight:
150 mg daily 75 mg daily 75 mg daily
M 77-$6.$ 3
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